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What is a Clinical Pathway? S

An evidence-based guideline that decreases unnecessary
variation and helps promote safe, effective, and consistent
patient care.



Objectives of Pathway s

* Ensure that all patients who are potentially exposed to HIV
receive prompt and appropriate anti-retroviral therapy to
decrease their risk of becoming infected with the virus and
developing HIV/AIDS

* Ensure that all patients potentially exposed to HIV have the
appropriate baseline laboratory testing

* To ensure appropriate follow up and monitoring for patients
potentially exposed to HIV



Why is Pathway Necessary? e

* Timely and appropriate anti-HIV regimens can decrease the risk
of patients acquiring HIV

* Many anti-HIV medications may not be readily available at local
pharmacies (especially pediatric dosage forms) — ensuring
patients have an adequate supply of medication is crucial

* Ensure that patients have appropriate treatment and necessary
work up

« Ensure that patients have appropriate follow up in place

* In 2016, CDC published new guidelines for non-occupational
HIV PEP



Background s

* In 2016, CDC updated their guidelines for Antiretroviral Post-
Exposure Prophylaxis for Non-Occupational HIV exposures
 Outlines specific parameters for starting HIV PEP
 Outlines specific baseline laboratory work up
« Outlines only using a 3-drug regimen when HIV PEP is indicated

« 3 drug regimens are preferred because of:
« Maximal suppression of viral replication
« Greater protection against acquiring resistant virus
* Increased likelihood of successful prophylaxis with resistance mutations
* More likely to limit emergence of resistance
« Ensures maximal protection for the population who may have poor follow up



Updates for 2025 &

* A key for low risk and high risk exposures for HIV nPEP
* When to consider hepatitis B and tetanus prophylaxis

« Addition of substituting twice daily Raltegravir with once daily
Dolutegravir for patients that meet criteria

« Clarification of when to follow up with Infectious Diseases as an
outpatient (to optimize medication adherence)



This is the HIV nPEP Clinical Pathway.

We will be reviewing each component in the following
slides.

THIS PATHWAY

CLINICAL PATHWAY: SERVES AS A GUIDE

AND DOES NOT

HIV Non-Occupational Post-Exposure Prophylaxis (NPEP) | seecacecunica

Inclusion Criteria: Presents after a sexual or high-risk encounter’? with the following:

f
«  Anal, vaginal, percutaneous or oral exposure to possibly or definitely HIV infected blood or

Low Risk Exposures:
- Exposure of: vagina, rectum, eye, mouth

or other mucous membranes, intact or semen or genital fluids? “* AND

nonintact skin, or percutaneous contact . Exposure occurred within 72 hours of presentation? (nPEP is most effective if started as soon as
- With: urine, feces, nasal secretions, possible, ideally within 24 hours)

saliva, sweat, tears not visibly T

contaminated with blood YEs

- Source: regardless of the known or
suspected HIV status of the source.
- Note: risk of transmission of HIV, Labs:
hepatitis B, and hepatitis C is very low with | |e  CBC w/diff, CMP, HIV testing (screening antibody test), hepatitis B surface antibody and surface
f- needle discarded in the community. antigen, hepatitis B core antibody, hepatitis C antibody

Work-Up/Management:

[FE considering . gnancy test and STI screening, if clinically indicated
2High 3 Consit
_ Exposure of: vagina, rectum, eye, mouth, | |®  If sexual abuse/assault: follow Suspected Sex Abuse Clinical Pathway
or other mucous membrane, nonintact. . If source is known or presumed to be HIV+: consult ID
skin, or percutaneous contact e Consider Hepatitis B prophylaxis, if indicated (refer to Appendix A: Hepatitis B Prophylaxis)
- With: blood, semen, vaginal or rectal e Consider Tetanus if indicated (refer to Appendix B: Tetanus Prophylaxis)

secretions, breast milk or any body fluid
visibly contaminated with blood

- Source: known to be HIV positive

- High risk behaviors: use of intravenous
drugs, male-male sex, multiple sexual
partners, exchange of sex for money or
drugs, sex with persons presumed to be
HIV4, sexual assault by multiple assailants,
and significant trauma to the vaginal or
anal mucosa

Does patient/family
consent to HIV preventive
medications

and follow up?

Place URGENT referral to Infectious
Diseases and Immunology Department

YES

A 4
Initiate 3-drug nPEP regimen for 28 days [CDC guidance]
Infants >30 days (and 242 weeks po: nceptual age) and <2 years old:

Use all three medications
o Lamivudine (3TC) (oral solution 10 mg/ml):
o 4mg/kg/dose BID (max 150 mg/dose)
o Zidovudine (AZT) (oral solution 10 mg/ml)
o 4kg-<9kg: 12 mg/kg/dose BID
o 9kg-<30kg: 9 mg/kg/dose BID
o 230 kg: 300 mg/dose BID
o Kaletra [Lopinavir/Ritonavir] (oral solution 400 mg-100 mg/5mi):
o <12 mo: 16 mg/kg/dose BID (or 300 mg/m?/dose BID)
o >12 mo: dose based on weight
= <15kg: 12 mg/kg/dose BID
= 15-40 kg: 10 mg/kg/dose BID
= >40kg: 400 mg BID
o If>10kg and can chew, can substitute Kaletra with Raltegravir (see below for dosing)

22 years old AND <40 kg (or 240 kg and cannot swallow tablets):
Use all three medications:
«  Tenofovir disoproxil (powder for suspension or 300 mg tablets)
o See Appendix C for dosing
o Emtricitabine (oral solution 10 mg/5 ml)
o 6mg/kg (max 240 mg) PO once daily
o Raltegravir (chewable tablets 25 mg)
11- <14 kg: 75 mg PO BID
14- <20 kg: 100 mg PO BID
20- <28 kg: 150 mg PO BID
28- <40 kg: 200 mg PO BID
40 kg or >12 yo: 300 mg PO BID
1f >6 years old and at least 25 kg: can use 400 mg film-coated tablet PO BID
If 23 kg, can consider substituti ir with ir that can be given once daily. Consult Infectious Diseases for dosing. If adolescent,

50 mg PO daily.

Renal Dysfunction Dosing:

For patients with estimated
CrCl $59 mi/min: use all three
medications

Raltegravir
©  Dosed based on
weight
. Zidovudine
o Dose adjusted
based on renal
function
¢ lamivudine
o Dose adjusted
based on renal
function

Please contact the pharmacy
for help with appropriate
dosing based on patient’s

estimated renal function.

0000000

22 years old AND 240 kg AND can swallow tablets:
Use both medications:
o Truvada (Tenofovir disoproxil 300 mg & Emtricitabine 200 mg) 1 tablet once daily

o Isentress (Raltegravir 400 mg film tablet) 1 tablet twice daily
o Can consider substituti ir with ir (can be given once daily). Consult Infectious Diseases for dosing. If adolescent, 50 mg PO daily.

ischarge ructions
Medication delivery: order as inpatient medications for 3 days worth (inpatient pharmacy to dispense)
o Prescribe to outside pharmacy for remaining 25-day supply
o Instruct family to call Infectious Diseases at 860-545-9490 if issues with picking up medications
Any patient who is discharged with medications for PEP must receive patient education sheets for each drug from Lexicomp
Place an urgent referral to Infectious Diseases (not routine). ID RN will call patient within 3-4 business days.
o Will be seen in ID clinic or PCP at 2 weeks, 3 months (optional) and 6 months post-encounter
Encourage all patients to release medical records to their PCP
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THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT

REPLACE CLINICAL
JUDGMENT.

Presents after a sexual or high-risk encoy

er:utaneous or oral exposure to po:

al fluids? 2 nPEP not “0@
oon as

yw:thmzdm Ind Icated

Initial Work-Up/Management: Mn Initial Work-Up/Management:

CLINICAL PATHWAY:

HIV Non-Occupational Post-Exposure Prophylaxis (nPEP)

Inclusion Criteria: Presents after a sexual or high-risk encounter'”? with the following:

. Anal, vaginal, percutaneous or oral exposure to possibly or definitely HIV infected blood or
semen or genital fluids? ** AND

. Exposure occurred within 72 hours of presentation? (nPEP is most effective if started assoonas /
possible, ideally within 24 hours)

'CMP, HIV testing (screening antibody test), hepatitis B surface antibody and surface
amigen, hepanns B core antil
COEKEHEN |« gnancy test and STl screenil

HIV nPEP.
: . Management Considerations:

! Low Risk Exposures:
-nwwume mouth,| |*  Ifsexual abuse/assault: follow q
s e ot |+ ipsource s known orpresumed = EXppOSUre of: vagina, rectum, eye, mouth

skin, or percutaneous contact e Consider Hepatitis B prophylax

With: blood, semen, vaginal or rectal « consider Tetanus prophylaxis, | OF Other mucous membrane S, intact or

secretions, breast milk or any body fluid
visibly contaminated with blood

Sourcekooun o b H potive nonintact skin, or percutaneous contact

 This pathway focuses on non-occupational exposures e R - With: urine, feces, nasal secretions,

t H |V and oniot paue o thvaga o saliva, sweat, tears not visibly
O e contaminated with blood

uitiate 301 - Source: regardless of the known or
Infants >30 days (and 242 weeks age) and <2 Suspected HIV StatUS of the SOUrce.

Use all three medications
Lamivudine (3TC) (oral solution 10 mg/ml): . ..
o mekg/dose BID (max 150 mg/dose) - Note: risk of transmission of HIV,

Zidovudine (AZT) (oral solution 10 mg/ml)

A key has been added to outline low vs high risk _
. . . o kgl mados 80 hepatitis B, and hepatitisCisvery low with
exposures. Consult ID if you are considering HIV nPEP SR & el dissreted) i ChEEsmmuR.

Kaletra [Lopinavir/Ritonavir] (oral solution 400 mg-|
. o >12mo: dose based on wei Consult Infectious Diseases if considerin
for low risk exposures. i i’ J
= 15-40 kg: 10 mg/kg/dose BID HIV nPEP.

>40 kg: 400 mg BID
o If>10kg and can chew, can substitute Kaletra

22 years old AND <40 kg (or 240 kg and cannot swallow tablet|

2 il . :
. . o weallre meseaons ., High Risk Exposures
HIV nPEP is the most effective within 72 hours of the . e e croraoing | - Exposure of: vagina, rectum, eye, mouth,

Emtricitabine (oral solution 10 mg/5 mi)

.y . . 0 SR e At or other mucous membrane, nonintact
Raltegravir (chewable tablets 25 mg) ’
encounter (it is the best if started as soon as possible, T emrons Y S e ——
o 20- <28 kg: 150 mg PO BID
|dea”y Wlthln 24 hOUfS) ° ig—k;‘*grkg;gggg;g:%sm - With: blood, semen, vaginal or rectal
e e e S€CTEtions, breast milk or any body fluid

50 mg PO daily.

e Beyond this period, HIV nPEP is unlikely to
prevent HIV transmission.

visibly contaminated with blood
22 years old AND 240 kg AND can swallow tablets: .
Use both medications: - Source: known to be HIV positive

Truvada (Tenofovir disoproxil 300 mg & Emtricitabi|
Isentress (Raltegravir 400 mg film tablet) 1 tablet t

Conconsiter savarung raearann win souteord = Hig h risk behaviors: use of intravenous
drugs, male-male sex, multiple sexual
e v meny o eni| PAFtNEr'S, exchange of sex for money or
o Instruct family to call Infectious Diseases .
+ Any patient who s discharged with medications for | AFUES, S€X With persons presumed to be
*  Place an urgent referral to Infectious Diseases (not rf . .
o wilbeseeninincinicor epat2weeky H|V/4, sexual assault by multiple assailants,
« Encourage all patients to release medical records to.

and significant trauma to the vaginal or

anal mucosa
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CLINICAL PATHWAY: M A e
AND DOES NOT

HIV Non-Occupational Post-Exposure Prophylaxis (NnPEP) | repcace cimicat

JUDGMENT.

Inclusion Criteria: Presents after a sexual or high-risk encounter’? with the following:

Expmnnofvazma o, Gy, T + Anal,vaginal, percutaneous or oral exposure to possibly or definitely HIV infected blood or nPEP ot

semenorgemtalﬂums?‘ AND mdlca'ed
+  Exposure occurred wlthm 72 hours of presentation? (nPEP is most effective if started as soon as
4 hourel
The initial k up includ
e Initial Work up inciuades Initial Work-Up/MaMgement.
baseline laboratory test
daseline laporatory tests.

° CBC w/diff, CMP, HIV testing (screening antibody test), hepatitis B surface antibody and surface
antigen, hepatitis B core antibody, hepatitis C antibody

If we know there is a sexual e  Pregnancy test and STl screening, if clinically indicated

assault — remember to consult
SCAN team.

Management Considerations:

If sexual abuse/assault: follow Suspected Sex Abuse Clinical Pathway

If sourceis known or presumed to be HIV+: consult ID

. Consider Hepatitis B prophylaxis, if indicated (refer to Appendix A: Hepatitis B Prophylaxis)
If source is known or presumed to Consider Tetanus prophylaxis, if indicated (refer to Appendlx B: Tetanus Prophylaxis)

*g-
b H IV+ . It I D t h I o >30 kg 300 mg/dose BID )
e y Co n S u 0 e p e Kaletra [Lopinavir/Ritonavir] (oral solution 400 mg-100 mg/5ml): *  Raltegravir
o <12 mo: 16 mg/kg/dose BID (or 300 mg/m*/dose BID) ©  Dosed based on
o >12 mo: dose based on weight

= <15kg: 12 mg/kg/dose BID
determine optimal regimen which D
= >40 kg: 400 mg BID
o If>10kg and can chew, can substitute Kaletra with Raltegravir (see below for dosing)

may be different than the

Use all three medications:

weight
Zidovudine
o Dose adjusted

based on renal

function
Lamivudine
o Dose adjusted
based on renal
function

. o Tenofovir disoproxil (powder for suspension or 300 mg tablets)
o See Appendix C for dosing
a t h W a 0 U t I I n e S . Emtricitabine (oral solution 10 mg/5 mi) Please contact the pharmacy
! for help with appropriate
. dosing based on patient’s
estimated renal function.

o 6mg/kg (max 240 mg) PO once daily

Raltegravir (chewable tablets 25 mg)
o 11-<14kg 75 mg PO BID
14- <20 kg: 100 mg PO BID

20- <28 kg: 150 mg PO BID
28- <40 kg: 200 mg PO BID

40 kg or >12 yo: 300 mg PO BID

1f 6 years old and at least 25 kg: can use 400 mg film-coated tablet PO BID

If 23 kg, can consider ir with ir that can be given once daily. Consult Infectious Diseases for dosing. If adolescent,
50 mg PO daily.

000000

Considerations for hepatitis B and
tetanus prophylaxis has been

Use both medications:
Truvada (Tenofovir disoproxil 300 mg & Emtricitabine 200 mg) 1 tablet once daily

+ Isentress (Raltegravir 400 mg film tablet) 1 tablet twice daily
a e o Canconsider substi ir with ir (can be given once daily). Consult Infectious Diseases for dosing. If adolescent, 50 mg PO daily.

Discharge Instructions

o Medication delivery: order as inpatient medications for 3 days worth (inpatient pharmacy to dispense)

o Prescribe to outside pharmacy for remaining 25-day supply

o Instruct family to call Infectious Diseases at 860-545-9490 if issues with picking up medications

«  Any patient who is discharged with medications for PEP must receive patient education sheets for each drug from Lexicomp
*  Place an urgent referral to Infectious Diseases (not routine). ID RN will call patient within 3-4 business days.

o Will be seen in ID clinic or PCP at 2 weeks, 3 months (optional) and 6 months post-encounter

o Encourage all patients to release medical records to their PCP

NEXT PAGE °
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If the family does not consent to treatment,
place an URGENT referral to ID..

The outpatient ID team will ensure appropriate
education and testing.

Does patient/family

consent to HIV preventive

medications
and follow up?

CLINICAL PATHWAY:
HIV Non-Occupational Post-Exposure Prophylaxis (nPEP)

Inclusion Criteria: Presents after a sexual or high-risk encounter’? with the following:

f
Anal, vaginal, percutaneous or oral exposure to possibly or definitely HIV infected blood or

Low Risk Exposures:
- Exposure of: vagina, rectum, eye, mouth
or other mucous membranes, intact or
or

semen or genital fluids? *> AND NO

s Fxnosure accurred within 72 hours of [nPEP is most effective if started as snon o

Place URGENT referral to Infectious
Diseases and Immunology Department

nPEP not
cated

High Risk Exposures'
- Exposure of: vagina, rectum, eye,
or other mucous membrane, nonint: If source is known or presumed to be HIV+: consult ID

skin, or percutaneous contact Consider Hepatitis B prophylaxis, if indicated (refer to Appendix A: Hepatitis B Prophylaxis)
- With: blood, semen, vaginal or rectal Consider Tetanus if indicated (refer to Appendix B: Tetanus Prophylaxis)
secretions, breast milk or any body fluid
visibly contaminated with blood

- Source: known to be HIV positive

- High risk behaviors: use of intravenous
drugs, male-male sex, multiple sexual
partners, exchange of sex for money or
drugs, sex with persons presumed to be
HIV+, sexual assault by multiple assailants,
and significant trauma to the vaginal or
anal mucosa

Does patient/family
consent to HIV preventive
medications

and follow up?

YES

Place URGENT referral to Infectious
Diseases and Immunology Department

THIS PATHWAY

SERVES

AS A GUIDE

AND DOES NOT

REPLAC

E CLINICAL

JUDGMENT.

A 4
Initiate 3-drug nPEP regimen for 28 days [CDC guidance]
Infants >30 days (and 242 weeks po: nceptual age) and <2 years old:

Use all three medications
o Lamivudine (3TC) (oral solution 10 mg/ml):
o 4mg/kg/dose BID (max 150 mg/dose)
o Zidovudine (AZT) (oral solution 10 mg/ml)
o 4kg-<9kg: 12 mg/kg/dose BID
o 9kg-<30kg: 9 mg/kg/dose BID
o 230 kg: 300 mg/dose BID
o Kaletra [Lopinavir/Ritonavir] (oral solution 400 mg-100 mg/5mi):
o <12 mo: 16 mg/kg/dose BID (or 300 mg/m*/dose BID)
o >12 mo: dose based on weight
= <15kg: 12 mg/kg/dose BID
= 15-40 kg: 10 mg/kg/dose BID
= >40kg: 400 mg BID
o If>10kg and can chew, can substitute Kaletra with Raltegravir (see below for dosing)

22 years old AND <40 kg (or 240 kg and cannot swallow tablets):
Use all three medications:
«  Tenofovir disoproxil (powder for suspension or 300 mg tablets)
o See Appendix C for dosing
o Emtricitabine (oral solution 10 mg/5 ml)
o 6mg/kg (max 240 mg) PO once daily
*  Raltegravir (chewable tablets 25 mg)
11- <14 kg: 75 mg PO BID
14- <20 kg: 100 mg PO BID
20- <28 kg: 150 mg PO BID
28- <40 kg: 200 mg PO BID
40 kg or >12 yo: 300 mg PO BID
1f >6 years old and at least 25 kg: can use 400 mg film-coated tablet PO BID
If 23 kg, can consider substituti ir with
50 mg PO daily.

medications

Raltegravir

weight
o Zidovudine
o Dose adjusted

function
¢ lamivudine

o Doseadjusted

function

0000000

22 years old AND 240 kg AND can swallow tablets:
Use both medications:
o Truvada (Tenofovir disoproxil 300 mg & Emtricitabine 200 mg) 1 tablet once daily

e Isentress (Raltegravir 400 mg film tablet) 1 tablet twice daily
. Can consider itutir ir with

Renal Dysfunction Dosing:

For patients with estimated
CrCl $59 mi/min: use all three

©  Dosed based on

based on renal

based on renal

Please contact the pharmacy
for help with appropriate
dosing based on patient’s

estimated renal function.

ir that can be given once daily. Consult Infectious Diseases for dosing. If adolescent,

ir (can be given once daily). Consult Infectious Diseases for dosing. If adolescent, 50 mg PO daily.

ischarge ructions
Medication delivery: order as inpatient medications for 3 days worth (inpatient pharmacy to dispense)
o Prescribe to outside pharmacy for remaining 25-day supply
o Instruct family to call Infectious Diseases at 860-545-9490 if issues with picking up medications
Any patient who is discharged with medications for PEP must receive patient education sheets for each drug from Lexicomp
Place an urgent referral to Infectious Diseases (not routine). ID RN will call patient within 3-4 business days.
o Will be seen in ID clinic or PCP at 2 weeks, 3 months (optional) and 6 months post-encounter
Encourage all patients to release medical records to their PCP
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CLINICAL PATHWAY: M A e

AND DOES NOT

HIV Non-Occupational Post-Exposure Prophylaxis (NnPEP) | repcace cimicat

JUDGMENT.

e Inclusion Criteria: Presents after a sexual or high-risk encounter’? with the following:
«  Anal, vaginal, percutaneous or oral exposure to possibly or definitely HIV infected blood or S—
semen or genital fluids? * AND NO S

Initiate 3-drug nPEP regimen for 28 days [CDC guidance]

Infants >30 days (and 242 weeks post-conceptual age) and <2 years old:
Use all three medications

. . . e Lamivudine (3TC) (oral solution 10 mg/ml): Renal Dysfunction Dosing:
 The CDC guidelines point to a o 4 me/kg/dose BID (max 150 mg/dose) o
. e Zidovudine (AZT) (oral solution 10 mg/ml) For patients with estimated
3 drug regimen for HIV nPEP. o akg-<9kg: 12 me/kg/dose BID CrCl <59 mi/min: use all three
. . o  9kg-<30kg: 9 mg/kg/dose BID medications
* Adirect link to the CDC o 230 kg: 300 mg/dose BID . \ Rattecrai
. Kaletra [Lopinavir/Ritonavir] (oral solution 400 mg-100 mg/5ml): e% 4 based
1 1 o <12 mo: 16 mg/kg/dose BID (or 300 mg/m?/dose BID) o osed based on
gUIdeIIne has been o >12 mo: dose based on weight Jido W:_lght
H = <15kg: 12 mg/kg/dose BID ® idovudine
provided on the pathway. A o bose st
. >40 kg: 400 mg BID function
o If>10kg and can chew, can substitute Kaletra with Raltegravir (see below for dosing) e Lamivudine
® The recom mended 22 years old AND <40 kg (or >40 kg and cannot swallow tablets): o Eosedadjustedl
. . .. Use all three medications: ; ased onrena
med |Cat|0ns are d |V|ded Out e  Tenofovir disoproxil (powder for suspension or 300 mg tablets) unction

o  See Appendix Cfor dosing

1 . Emtricitabine (oral solution 10 mg/5 ml i X
based on age, Welght’ and o ' 6tmg./kg Emax24(l)1tmg)POorg1ce da)ily gzg&z%;;’zzzz&%g::z
ability to swallow tablets. It no B o it estimated renal function.
longer differentiates between

14- <20 kg: 100 mg PO BID
puberty classification.

Please contact the pharmacy

20- <28 kg: 150 mg PO BID

28- <40 kg: 200 mg PO BID

40 kg or >12 yo: 300 mg PO BID

If >6years old and at least 25 kg: can use 400 mg film-coated tablet PO BID

If 23 kg, can consider substituting Raltegravir with Dolutegravir that can be given once daily. Consult Infectious Diseases for dosing. If adolescent,
50 mg PO daily.

O O O O O O O

22 years old AND 240 kg AND can swallow tablets:

Use both medications:
. Truvada (Tenofovir disoproxil 300 mg & Emtricitabine 200 mg) 1 tablet once daily
. Isentress (Raltegravir 400 mg film tablet) 1 tablet twice daily
. Can consider substituting Raltegravir with Dolutegravir (can be given once daily). Consult Infectious Diseases for dosing. If adolescent, 50 mg PO daily.

) 'WIITBe Seen n 1D clinic or PCP at Z weeks, 3 montns (opti ] and b montns p
e Encourage all patients to release medical records to their PCP.
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CLINICAL PATHWAY: M A e

AND DOES NOT

HIV Non-Occupational Post-Exposure Prophylaxis (NnPEP) | repcace cimicat

JUDGMENT.

* Low Risk Exposures: fnclusim- Criteria: Presents after a sexual or high-risk encounter’? with the following:

«  Anal, vaginal, percutaneous or oral exposure to possibly or definitely HIV infected blood or
borb ot NPEP not
semen or genital fluids? > AND NO oo

Initiate 3-drug nPEP regimen for 28 days [CDC guidance]
Infants >30 days (and >42 weeks post-conceptual age) and <2 years old:

Use all three medications

nes, intact or

e Lamivudine (3TC) (oral solution 10 mg/ml): Renal Dysfunction Dosing:
o 4 mg/kg/dose BID (max 150 mg/dose)
e  Zidovudine (AZT) (oral solution 10 mg/ml) For patients with estimated
o  4kg-<9kg: 12 mg/kg/dose BID crcl '_<59-ml/min: use all three
o  9kg-<30kg: 9 mg/kg/dose BID medications
o 230 kg: 300 mg/dose BID Ralt .
e  Kaletra[Lopinavir/Ritonavir] (oral solution 400 mg-100 mg/5ml): ® altegravir
FOI" thOSE <2 yea r's Old and >1O kg o <12 mo: 16 mg/kg/dose BID (or 300 mg/m?/dose BID) © Do§ed based on
. . . o  >12 mo: dose based on weight ] we:]ght
and can chew: using raltegravir is = <15 kg 12 mg/kg/doseBID *  ddovudine
= 15-40 kg: 10 mg/kg/dose BID o Dose adjusted

much more tolerable than Kaletra. - >40kg: 400 mgBID based on renal

o If>10 kg and can chew, can substitute Kaletra with Raltegravir (see below for dosing) e Lamivudine

22 years old AND <40 kg (or 240 kg and cannot swallow tablets): ° Dose adjusted

Use all three medications: base‘? onrenal
e Tenofovir disoproxil (powder for suspension or 300 mg tablets) function
o  See Appendix Cfor dosing
. Emtricitabine (oral solution 10 mg/5 ml)
o 6 mg/kg (max 240 mg) PO once daily
. Raltegravir (chewable tablets 25 mg)
11- <14 kg: 75 mg PO BID
14- <20 kg: 100 mg PO BID
20- <28 kg: 150 mg PO BID
28- <40 kg: 200 mg PO BID
40 kg or >12 yo: 300 mg PO BID
If >6years old and at least 25 kg: can use 400 mg film-coated tablet PO BID
If 23 kg, can consider substituting Raltegravir with Dolutegravir that can be given once daily. Consult Infectious Diseases for dosing. If adolescent,
50 mg PO daily.

Please contact the pharmacy
for help with appropriate
dosing based on patient’s
estimated renal function.

O O O O O 0 O

22 years old AND 240 kg AND can swallow tablets:

Use both medications:
e  Truvada (Tenofovir disoproxil 300 mg & Emtricitabine 200 mg) 1 tablet once daily
. Isentress (Raltegravir 400 mg film tablet) 1 tablet twice daily
. Can consider substituting Raltegravir with Dolutegravir (can be given once daily). Consult Infectious Diseases for dosing. If adolescent, 50 mg PO daily.

e Encourage all patients to release medical records to their PCP.
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CLINICAL PATHWAY: M A e

AND DOES NOT

HIV Non-Occupational Post-Exposure Prophylaxis (NnPEP) | repcace cimicat

JUDGMENT.

1

Low Risk Exposures: Inclusion Criteria: Presents after a sexual or high-risk encounter™? with the following:
- Exposure of: vagina, rectum, eye, mouth
or other muct ne s

[
«  Anal, vaginal, percutaneous or oral exposure to possibly or definitely HIV infected blood or
borbamnieet NPEP not
semen or genital luids? > AND NO R
«__ Exposure occurred within 72 hours of ion? (nPEP is most effective if started as soon as

Initiate 3-drug nPEP regimen for 28 days [CDC guidance]
Infants >30 days (and 242 weeks post-conceptual age) and <2 years old:

Use all three medications

e Lamivudine (3TC) (oral solution 10 mg/ml): Renal Dysfunction Dosing:
o 4 mg/kg/dose BID (max 150 mg/dose)
e  Zidovudine (AZT) (oral solution 10 mg/ml) For patients with estimated
o  4kg-<9kg: 12 mg/kg/dose BID CrCl 59 mi/min: use all three
o  9kg-<30kg: 9 mg/kg/dose BID medications
o 230 kg: 300 mg/dose BID )
e  Kaletra[Lopinavir/Ritonavir] (oral solution 400 mg-100 mg/5ml): *  Raltegravir
o  £12 mo: 16 mg/kg/dose BID (or 300 mg/mZ/dose BID) o Do§ed based on
o >12 mo: dose based on weight ) we.lght
= <15kg: 12 mg/kg/dose BID *  Zidovudine .
= 15-40 kg: 10 mg/kg/dose BID o Dose adjusted

based on renal
function
. Lamivudine
o  Dose adjusted
based on renal
function

. >40 kg: 400 mg BID
o  If>10 kg and can chew, can substitute Kaletra with Raltegravir (see below for dosing)

22 years old AND <40 or 240 kg and cannot swallow tablets):
Use all three medications:
. Tenofovir disoproxil (powder for suspension or 300 mg tablets)

For those >2 years old and 230
i i i o  See Appendix Cfor dosi

kg, twice daily raltegravir can «  Emtictabine (orl soution 10 mg/5 mi) pleasecontact the pharmacy

be Su bStItUted Wlth o 6 ma/kg (max 240 mg) PO once daily dosing based on patient’s

. Raltegravir (chewable tablets 25 mg) estimated renal function

2 2 2 2 o  11-<14kg: 75 mg PO BID

Dolutegravir, which is given S 0k 100 EePO B

d I o 20- <28 kg: 150 mg PO BID
once dally. o  28-<40 kg: 200 mg PO BID

0 0 . o o  40kg or>12 yo:300 mg PO BID
DOS'”g W|” be prOV|ded by ID |f o If>6years old and at least 25 kg: can use 400 mg film-coated tablet PO BID
. . o If23 kg, can consider substituting Raltegravir with Dolutegravir that can be given once daily. Consult Infectious Diseases for dosing. If adolescent,

the patient is not an 50 mg PO daily.
a d (o) I esce nt 22 years old AND 240 kg AND can swallow tablets:

Use both medications:
e  Truvada (Tenofovir disoproxil 300 mg & Emtricitabine 200 mg) 1 tablet once daily
. Isentress (Raltegravir 400 mg film tablet) 1 tablet twice daily
. Can consider substituting Raltegravir with Dolutegravir (can be given once daily). Consult Infectious Diseases for dosing. If adolescent, 50 mg PO daily.

. all patients to release medical records to their PCP
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AND DOES NOT

HIV Non-Occupational Post-Exposure Prophylaxis (NnPEP) | repcace cimicat

JUDGMENT.

e Inclusion Criteria: Presents after a sexual or high-risk encounter’? with the following:
«  Anal, vaginal, percutaneous or oral exposure to possibly or definitely HIV infected blood or S—
semen or genital fluids? * AND NO S

Initiate 3-drug nPEP regimen for 28 days [CDC guidance]
Infants >30 days (and 242 weeks post-conceptual age) and <2 years old:

Use all three medications

e Lamivudine (3TC) (oral solution 10 mg/ml): Renal Dysfunction Dosing:
1 H 4 kg/d BID 150 d
If there is renal dysfunction . Do e ) For patients with estimated

- o  4kg-<9kg: 12 mg/kg/dose BID crcl T<59_ml/min: use all three
nOtEd (CrCI S59 mllmln), the o 9kg-<30kg: 9 mg/kg/dose BID medications
o 230 kg: 300 mg/dose BID

3 drug reg|men |S Out“ned e Kaletra [Lopinavir/Ritonavir] (oral solution 400 mg-100 mg/5ml): *  Raltegravir

th th o <12 mo: 16 mg/kg/dose BID (or 300 mg/m>/dose BID) o Do.?e:tbased on
: i weig
on e a way. o >12 mo: dose based on weight ] i
p y . <15 kg: 12 mg/kg/dose BID . Zldov;dme iusted
= 15-40 kg: 10 mg/kg/dose BID o b:::dao;ursesm
. >40 kg: 400 mg BID i

It |S | m po rta nt to Conta Ct th e o If>10 kg and can chew, can substitute Kaletra with Raltegravir (see below for dosing) e Lamivudine

22 years 0 < or > and cannot swallow s): o  Dase adjusted
pha rmaCy for hel p to _Uie all thr:': Ir.\nt[t;icxons: ° ‘ tenallon tabie based on renal
determine the appropriate

e  Tenofovir disoproxil (powder for suspension or 300 mg tablets) function
dosing as it is based on the

o  See Appendix Cfor dosing
. Emtricitabine (oral solution 10 mg/5 ml)
individual patient’s estimated
renal function.

Please contact the pharmacy
for help with appropriate
dosing based on patient’s
estimated renal function.

o 6 mg/kg (max 240 mg) PO once daily
. Raltegravir (chewable tablets 25 mg)
11- <14 kg: 75 mg PO BID
14- <20 kg: 100 mg PO BID
20- <28 kg: 150 mg PO BID
28- <40 kg: 200 mg PO BID
40 kg or >12 yo: 300 mg PO BID
If >6years old and at least 25 kg: can use 400 mg film-coated tablet PO BID
If 23 kg, can consider substituting Raltegravir with Dolutegravir that can be given once daily. Consult Infectious Diseases for dosing. If adolescent,
50 mg PO daily.

O O O O O O O

22 years old AND 240 kg AND can swallow tablets:

Use both medications:
. Truvada (Tenofovir disoproxil 300 mg & Emtricitabine 200 mg) 1 tablet once daily
. Isentress (Raltegravir 400 mg film tablet) 1 tablet twice daily
. Can consider substituting Raltegravir with Dolutegravir (can be given once daily). Consult Infectious Diseases for dosing. If adolescent, 50 mg PO daily.

) 'WIITBe Seen n 1D clinic or PCP at Z weeks, 3 montns (opti ] and b montns p
e Encourage all patients to release medical records to their PCP.
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HIV Non-Occupational Post-Exposure Prophylaxis (NnPEP) | repcace cimicat

nPEP not
ne

1 ) Inclusion Criteria: Presents after a sexual or high-risk encounter’? with the following:
«  Anal, vaginal, percutaneous or oral exposure to possibly or definitely HIV infected blood or
semen or genital fluids? *> AND
i most effective if started as soon as
Discharge Instructions

Medication delivery: order as inpatient medications for 3 days worth (inpatient pharmacy to dispense)
o  Prescribe to outside pharmacy for remaining 25-day supply
o Instruct family to call Infectious Diseases at 860-545-9490 if issues with picking up medications
e Any patient who is discharged with medications for PEP must receive patient education sheets for each drug from Lexicomp
e Placean urgent referral to Infectious Diseases (not routine). ID RN will call patient within 3-4 business days.
o  Will be seenin ID clinic or PCP at 2 weeks, 3 months (optional) and 6 months post-encounter

Encourage all patients to release medical records to their PCP

Place URGENT referral to Infectious
Diseases and Immunology Department

YES

A 4
Initiate 3-drug nPEP regimen for 28 days [CDC guidance]
Infants >30 days (and 242 weeks post-conceptual age) and <2 years old:

Use all three medications
o Lamivudine (3TC) (oral solution 10 mg/ml):
o 4mg/kg/dose BID (max 150 mg/dose)
Zidovudine (AZT) (oral solution 10 mg/ml)
o 4kg-<9kg: 12 mg/kg/dose BID
o 9kg-<30kg: 9 mg/kg/dose BID
o 230 kg: 300 mg/dose BID
Kaletra [Lopinavir/Ritonavir] (oral solution 400 mg-100 mg/5ml):
o <12 mo: 16 mg/kg/dose BID (or 300 mg/m?/dose BID)
o >12 mo: dose based on weight
<15 kg: 12 mg/kg/dose BID
15-40 kg: 10 mg/kg/dose BID
>40 kg: 400 mg BID

It is often difficult to find an appropriate supply for HIV nPEP Rl A ———

id AND <40 kg (or 240 kg and cannot swallow tablets):

Renal Dysfunction Dosing:

For patients with estimated
CrCl $59 mi/min: use all three
medications

Raltegravir

©  Dosed based on
weight

Zidovudine

o Dose adjusted
based on renal
function

Lamivudine

o Dose adjusted

based on renal

function

be medications:

medications at outside pharmacies. S —
o See Appendix C for dosing
Emtricitabine (oral solution 10 mg/5 ml)
6 mg/kg (max 240 mg) PO once daily

* Qurinpatient pharmacy will give 3 days worth of medication to e

14- <20 kg: 100 mg PO BID

Please contact the pharmacy
for help with appropriate
dosing based on patient’s

estimated renal function.

20- <28 kg: 150 mg PO BID

the patient, with the remaining 25 day supply being sent to the 2 o

outside pharmacy (so that they have a few days to fill the

m Ed icatio n ) L Isentressv(Ralkegravvir{lOOmgﬁIm tvablevtlltablettwi(.:edaily i i ) ) ) §
If there are issues with the outpatient medications, the family should %

o Prescribe to outside pharmacy for remaining 25-day supply

If 23 kg, can consider ir with
50 mg PO daily.

/d AND 40 kg AND can swallow tablets:
edications:
Truvada (Tenofovir disoproxil 300 mg & Emtricitabine 200 mg) 1 tablet once daily

.
b e I n St r u Cte d to CO nta Ct I D fo r h e I o Instruct family to call Infectious Diseases at 860-545-9490 if issues with picking up medications
p . Any patient who is discharged with medications for PEP must receive patient education sheets for each drug from Lexicomp
Place an urgent referral to Infectious Diseases (not routine). ID RN will call patient within 3-4 business days.
o Will be seen in ID clinic or PCP at 2 weeks, 3 months (optional) and 6 months post-encounter
Encourage all patients to release medical records to their PCP

NEXT PAGE °

LvuniAL 1D GRACE HONG, APRN | HASSAN EL CHEBIB, MD @ Connecticut

Childrens

LAST UPDATED: 08.13.25

©2019 Connecticut Children's Medical Center. All rights reserved.



THIS PATHWAY

CLINICAL PATHWAY: SERVES AS A GUIDE
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Discharge Instructions
Medication delivery: order as inpatient medications for 3 days worth (inpatient pharmacy to dispense)
o Prescribe to outside pharmacy for remaining 25-day supply
o Instruct family to call Infectious Diseases at 860-545-9490 if issues with picking up medications
Any patient who is discharged with medications for PEP must receive patient education sheets for each drug from Lexicomp
Place an urgent referral to Infectious Diseases (not routine). ID RN will call patient within 3-4 business days.
o  Will be seenin ID clinic or PCP at 2 weeks, 3 months (optional) and 6 months post-encounter
Encourage all patients to release medical records to their PCP

Place URGENT referral to Infectious
Diseases and Immunology Department

* |D follow up MUST be arranged prior to discharge. This is imperative — patients
who start on HIV nPEP often get lost to follow up.

Place an URGENT referral to ID in Epic. This will put them on top of ID’s patient
gueue and allow our staff to arrange follow up appropriately. ID will coordinate

care with their PCP and SCAN as appropriate.
e ID will follow up with a phone call in 3-4 business days, and have close follow
up in person to ensure medication adherence and allow for repeat testing.

Please contact the pharmacy
for help with appropriate
dosing based on patient’s

estimated renal function.

bnce daily. Consult Infectious Diseases for dosing. If adolescent,

it Infectious Diseases for dosing. If adolescent, 50 mg PO daily.

It is helpful if the ED can encourage all patients to release medical records to their
PCP in case the patient is lost to follow up here. e

®_ Connecticut

“=®Children's
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REPLACE CLINICAL
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CLINICAL PATHWAY:

HIV Non-Occupational Post-Exposure Prophylaxis (nPEP)
Appendiz & : Hepatitis B Prephylaxis JLADIE @

G uidelines for Postexposare Prophydaxis® of People with Honoccupational Exposures® to Blood or Body Fluids Thet
Contain Blood, by Exposure Type and Vaccination Status

Appendix A outlines EpoaRE THEATMENT
hepat|t|s B prophyIaX|s. Hausenakl membser ?xyﬁm.ﬁﬁ:m‘ﬁfﬁrﬁmr Ensune completion of vacane Serks D
| hepatfis B vacona sones |
Percutanecis (@9, Bbe or neediesticl) of Adirerester hepatits B vaccine Administer hepatitis B vaccne booster
miuEasal Bxposune 10 HBsAg-positve blacd or | senes and hapakits B immuna dose —
bady fukls | globulin (HEIG) ,
Seaual ar needia-shanng contact of an HEsAg- | Admerester hapatts B vaccing Administer hepatis B vaccne boosier
posing parson | senes and HBIG | dosa
Person wha has bean sevually assaulied or Adirerister hapatits B vaccing Administer hepatitis B vaccne booster
 abused by A perpetrator wha & HEsAG positive | senes and HBIG | dosa
Permson wha has been sewually assaulied or Adrerister hepattis B vaccine Mo breatrent
atused by 8 perpetrator with unknown HBsAg | senes
slatus
Pemutanscus (2.9, Bie or needieshios] or Admerester hapatits B vaccine Mo traatmnt
mucasal exposune fo polentally nfechous anas
biood or body fluids from & source wath
| uniknawn HESAG status ! !
Seaual or needie-shanng contadt of person idmeraster hepatts B vaccne iy Ereartrren
| with unnovwn HEsAg stahs SIS
HBisAg indcates hapatits 8 surface aniigen
“When indicated, immunogrophylaxis should be inftisted &8 6000 88 possible, preferably within 24 hours. Studies ane imied an the
maximum interval after exposure during which postexposure prophylans is affective. but the inberval is unlikely 1o excesd 7 days for
percutaneous exposunes of 14 days for sexual sxposunes The hepalitis B vacoine series should be complebed

*These guidelines apply o noncccupational exposunes E..
A perscn whd @ in e proceis of being vaocmaled but who has il completed the vascine dsned should complete ihe senes and

recana treaimant as indcaied
‘A person who has wilen documentalion of & comglete hepaliis B vaccine series and who did nol recens postvaoonation besing.

Reference: Adapbed frome Sohillee 5, Velioezi C, Reingold A, et al. Prevention of hepatits B virus infeston in the United States
recommendaliond of the Adasory Commilles on ImmenEaton Prachces, WMAR Recaryn Rapg. 2018671k 1-31
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CLINICAL PATHWAY: 8 A & CHIIDE T
HIV Non-Occupaticnal Post-Exposure Prophylaxis (nPEP) of >>

Appendiz B: Tetanus Prophylaxis

American Academy From: Tetanus (Lockjaw)
. . of Pediatrics ik
Appendix B outlines e

tetanus prophylaxis

Rad Book: 2024-203T Ropod of i Comimines on IWoclious. Desasas, 2024
NT referral to Infectious
d Immunology Department

| A il e | O i by wrmeds v arvassied meb e e saina

e e s 1

recommendations
(adapted from the AAP Lt
Red Book). e e |

b ssarng leirs lswm L

Dysfunction Dosing:

s Aty e Y el sru . e bar e

ents with estimated
I ‘mi/min: use all three
ions.

] G — s LA SR, 1 1 L] Itegravir

Dosed based on

weight
lovudine

Dose adjusted

based on renal

function
nivudine

Dose adjusted

based on renal

function

bt erathiid the et NP pe——
16 wrains T p— b

T

Mebndadiei e e iallary L4 i Mo i vl i rmiadster var s and It'u-lnm----u

Y ey
vk

] L™ S Y
contact the pharmacy
2Ip with appropriate

..-.,“-,”.ﬁmll Virdwvs Bl iebaidiad mdin Aoy | e .".“,,.l-l' Yacims me mepded 1eday. g based on patient’s
Pt kel rvvcaie s o e -kl 1o wrer wrnd e | Pt ool reees e B s R e T = ‘ated renal function.
ot agr s peeprar @ bk @ | liprgr iyl gy besd [ e Pk L ERa el ke L
e ey

& [y L P A Y . S I e <. [ P I T

b e s ST b e g 4 s o eases for dosing. If adolescent,
e RS ww T v g T P | e e e A et o e e

e B T T B ] Y A T i R R i A el S 1 e B s T [ B e i 0 0 0

S e TG G A b ASTE he e B S I S PR, Moy S LR N S @ BN 1 PR o ke e F g

P perhem b s 1] e L g, o g o oy e e 1 e, o g e i ey Brves’ e e v e T D preeme e i (17 e e g b €5 e ard s o wem e

s e et 1 el el b il 1 A D DR e o g b b el i

X T el 'l O . I =P T e vy If adolescent, 50 mg PO daily.
o b, e v a1 G TG TR T | e P ) SN S, S I PR mre | kiRl Rl A
P, Y e s e TG i, o e e ey

B rd cmm el e B e o it el S i e e e ek s o) e Gt

¥ e S P M i R ] e R

R Py A e [ e R g

Dinrlyy o - il i, gl el vyl Sy lielcien

Dl of Cowmicac: 15735516 Copprigne & H0W Ao ArsceTs of Pedamcs Al oo rewes

CONTACTS: GRACE HONG, APRN | HASSAN EL CHEBIB, MD [ ] Connecticut

Childrens

LAST UPDATED: 08.13.25

©2019 Connecticut Children's Medical Center. All rights reserved.



THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT

CLINICAL PATHWAY: posure Prophylaxis (NPEP) | rercace cunica

JUDGMENT.

HIV Mon-Occupational Post-Exposure Prophylaxis (nFEF)

andix C: Tenolevir Disopraxil Fumarate Dos

ra sexual or high-risk encounter™® with the following:
s or oral exposure to possibly or definitely HIV infected blood o

" AND
Daily Dosa of Tenofovir Disoproxil Fumarate Powder 72 hours of presentation? (nPEP is most effective if started as soon as
fours)
janii Dose (mg) of Tenofovir Scoops of Powder vEs
Patii B
Weight g'ﬂ“ﬁl oxil Fumarate Onct  (Dpe Level Scoop = 40 mg Tenalovir Disopraxil Initial Work-Up/Management:
¥ Fumarate) reening antibody test), hepatitis B surface antibody and surface
1y, hepatitis C antibody
10to <12 ky B0 mg once daily # sooops g, if clinically indicated

uspected Sex Abuse Clinical Pathway

12 <id kg 100 mg once daily FEE ] 10 be HIV+: consult ID

i, if indicated (refer to Appendix A: Hepatitis B Prophylaxis)

Does patient/family
consent to HIV preventive

Appendix C outlines the P P —
dosing for Tenofovir 1710 <t |140 mgonce-auay 3.5 sc0cps

:
Diseases and Immunology Department
disoproxil based on 1910 <22kg 160 mg onca daiy 4 sccops

A 4
18 nPEP regimen for 28 days [CDC guidance]

weight and formulation. PLN e |1 el dily bk s B

2 o <2T kg 200 mg once daily 5 soo0ps

Renal Dysfunction Dosing:

For patients with estimated
CrCl $59 mi/min: use all three
medications

T o <Z9 kg 220 myg once daily 5.5 sooops

o Raltegravir
©  Dosed based on
weight
. Zidovudine
o Dose adjusted
based on renal
function
¢ lamivudine
o Dose adjusted
based on renal
function

00 mg/5mi):

29 1o <32 kg 240 My once daity B scoops e BID)

R to<Mkg 260 mgonce daily & .5 scoops

Iith Raltegravir (see below for dosing)

34 bo <35 kg 280 g onca daily T scoops k

ng tablets)

235 kg 300 mg onca daily 7.5 so00ps Please contact the pharmacy
for help with appropriate
dosing based on patient’s

estimated renal function.

Dially Dose of Tencfovir Discprexil Fumarate Oral Tablats
For children 22 yoars weighing 217 kg and adolescents

D (mg) of Tencfovir Disoprexil Fumarate
Patient Weight 0 P i conte tablet PO 81D
Once Dail ¥ th Dolutegravir that can be given once daily. Consult Infectious Diseases for dosing. If adolescent,

17 10 <22 kg 150 mg once daiy
200 mg) 1 tablet once daily

22 1o =28 kg 200 mg once daiy ce daily

ir (can be given once daily). Consult Infectious Diseases for dosing. If adolescent, 50 mg PO daily.

28 16 <35 ky 350 mg enee daiy

Discharge Instructions
or 3 days worth (inpatient pharmacy to dispense)
235 kg 300 mg cnce daly ng 25-day supply

1860-545-9490 if issues with picking up medications

EP must receive patient education sheets for each drug from Lexicomp
utine). ID RN will call patient within 3-4 business days.
3 months (optional) and 6 months post-encounter
heir PCP

Citained from: Tenofovir Disoprosil Fumarale (Les-Drugs) - UpToDate® Laxidnsg ™ —m o
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Review of Key Points e

* HIV nPEP should be started within 72 hours of high-risk
exposure.
* |deally, it should be started as soon as possible, within 24 hours.

» Baseline testing should be obtained on all patients.

* A 3-drug regimen is recommended for all patients starting HIV
PEP — regardless of risk stratification.

 An URGENT referral to ID outpatient is required for all patients
to ensure medication adherence and appropriate testing is
done.



Quality Metrics G

» Percentage of patients prescribed the appropriate type medication

« Percentage of patients all PEP patients having obtained baseline HIV, and
Hepatitis B and C testing

« Percentage of patients with sexual assault having obtained Syphilis,
Chlamydia, Gonorrhea and HcG (if appropriate) testing

» Percentage of patients with Infectious Disease clinic follow up within 2
months of exposure

« Average length of stay in ED (minutes)

« Pathway adherence bundle: percentage of patients with appropriate type
of medication and AND obtained baseline HIV, Hepatitis B and C testing



Pathway Contacts e

 Hassan EIl Chebib, MD

« Connecticut Children’s Infectious Disease and Immunology Department

« Grace Hong, APRN

« Connecticut Children’s Infectious Disease and Immunology Department
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About Connecticut Children’s Pathways Program

Clinical pathways guide the management of patients to optimize consistent use of evidence-based
practice. Clinical pathways have been shown to improve guideline adherence and quality outcomes,
while decreasing length of stay and cost. Here at Connecticut Children’s, our Clinical Pathways Program
aims to deliver evidence-based, high value care to the greatest number of children in a diversity of
patient settings. These pathways serve as a guide for providers and do not replace clinical judgment.
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